
Item Erbil Sulaimani Duhok Total 
Acetylsalicylic Acid 100mg tab 3.600.000 0 2.000.000 5.600.000
Adenosine 6mg / 2ml vial 3.000 0 5.000 8.000
Adrenaline 1mg / ml amp 50.000 21.000 5.000 76.000
Alcohol Solution 40.000 0 5.000 45.000
Allopurinol 300mg tab 150.000 71.000 20.000 241.000
Amikacin 500mg / 2ml injection 180.000 0 50.000 230.000
Amiloride + Hydrochlorthiazide 5mg + 50mg tab 450.000 0 20.000 470.000
Aminophylline 225mg tab 180.000 0 20.000 200.000
Aminophylline 50mg / 10ml amp 50.000 0 15.000 65.000
Amiodarone 200mg tab 60.000 22.000 15.000 97.000
Amiodarone Hcl 50mg / ml amp 3.000 10.000 9.000 22.000
Amitriptyline Hcl 10mg tab 180.000 0 15.000 195.000
Amitriptyline Hcl 25mg tab 270.000 118.000 100.000 488.000
Amlodipine 10mg tab 1.350.000 0 400.000 1.750.000
Amlodipine 5mg tab 750.000 0 800.000 1.550.000
Amoxicillin & Clavulanic Acid 1g vial 48.000 0 5.000 53.000
Amoxicillin & Clavulanic Acid 312mg suspension 600.000 65.000 150.000 815.000
Amoxicillin & Clavulanic Acid 625mg tab 4.000.000 1.500.000 1.000.000 6.500.000
Amoxicillin 500mg vial 120.000 1.000.000 200.000 1.320.000
Atenolol 100mg tab 0 142.000 200.000 342.000
Atenolol 50mg tab 150.000 0 120.000 270.000
Atorvastatin 20mg tab 1.800.000 0 1.250.000 3.050.000
Atracurium Besylate 50mg / 5ml injection 30.000 3.000 12.000 45.000
Azithromycin 200mg / 5ml suspension 120.000 0 25.000 145.000
Azithromycin 500mg tab 210.000 30.000 300.000 540.000
B-sitosterol 0.25% ointment 75g 25.000 331 3.000 28.331

Betahistine Hcl 8mg tab 150.000 0 18.000 168.000

Betamethasone Dipropionate 0.05% cream 30g 0 0 5.000 5.000

Betamethasone Valerate 0.1% cream 30g 20.000 9.000 20.000 49.000

Betamethasone Valerate 0.1% ointment 30g 20.000 21.000 30.000 71.000

Bisacodyl 10mg supp 10.000 40.000 60.000 110.000

Bisacodyl 5mg supp 1.000 13.000 185.000 199.000

Budesonide Inhaler 200mcg 0 0 0 0

Budesonide Inhaler 32mcg / dose 120 dose 2.000 0 2.500 4.500

Budesonide Inhaler 64mcg / dose 120 dose 0 3.000 9.000 12.000

Bupivacaine Hydrochloride injection 0.5% 20mg / 4ml 5.000 4.000 5.000 14.000

Calcitonin 100iu / ml 1ml 50 330 750 1.130

Calcium gluconate 10% 10ml amp 30.000 54.000 20.000 104.000

Candesartan 16mg tab 600.000 0 1.200.000 1.800.000

Candesartan 8mg tab 600.000 0 250.000 850.000

Captopril 25mg tab 0 26.000 250.000 276.000

Captopril 50mg tab 180.000 0 150.000 330.000

Carbamazepine 2% syrup 100ml 2.000 4.000 7.500 13.500

Carbamazepine 200mg tab 0 564.000 500.000 1.064.000

Carbamazepine 400mg tab 300.000 0 75.000 375.000

Carbimazole 5mg tab 300.000 114.000 175.000 589.000

Carvedilol 12.5mg tab 0 0 75.000 75.000



Carvedilol 25mg tab 0 0 75.000 75.000

Carvedilol 6.25mg tab 0 54.000 200.000 254.000

Cefixime 100mg / 5ml suspension 80.000 0 50.000 130.000

Cefixime 400mg tab 240.000 0 50.000 290.000

Ceftriaxone 1g vial 200.000 500.000 50.000 750.000

Chloramphenicol eye drop 0.5% 10ml 0 12.000 8.000 20.000

Chloramphenicol eye ointment 1% 4g 0 66.000 12.500 78.500

Chlorpromazine 100mg tab 0 79.000 20.000 99.000

Ciprofloxacin 200mg vial 2.000 0 7.500 9.500

Ciprofloxacin 500 mg tab 750.000 600.000 650.000 2.000.000

Clomipramine Hcl 10mg tab 30.000 0 10.000 40.000

Clomipramine Hcl 25mg tab 60.000 55.000 25.000 140.000

Clonazepam 1mg tab 150.000 0 20.000 170.000

Clonazepam 2.5mg / ml drop 10ml 0 1.200 2.000 3.200

Clonazepam 2mg tab 150.000 0 50.000 200.000

Clopidogrel 75mg tab 2.400.000 540.000 1.200.000 4.140.000

Clotrimazole 200mg tab 10 1.200 30.000 31.210

Clotrimazole vaginal cream 1% 20g 10 0 15.000 15.010

Cyclosporine 100mg cap 100.000 9.100 12.500 121.600

Desferrioxamine Mesylate 500mg vial 40.000 99.000 0 139.000

Desloratadine 5mg tab 1.350.000 0 250.000 1.600.000

Desmopressin nasal spray 10mcg / puff 0 0 1.000 1.000

Dexamethasone Na Phosphate 4mg / ml amp 150.000 52.000 200.000 402.000

Dextrose 2.5% + sodium chloride 0.45% 500ml infusion 30.000 0 100.000 130.000

Dextrose 4% + sodium chloride 0.18% 500ml infusion 15.000 0 100.000 115.000

Dextrose 5% + sodium chloride 0.9% 500ml infusion 20.000 0 90.000 110.000

Dextrose 5% 500ml infusion 10.000 0 40.000 50.000

Diazepam 5mg / ml 2ml amp 20.000 0 30.000 50.000

Diclofenac 1% gel 40.000 0 45.000 85.000

Diclofenac 100mg supp 0 1.000 0 1.000

Diclofenac 100mg tab 400.000 0 500.000 900.000

Diclofenac 12.5mg supp 10 0 0 10

Diclofenac 50mg tab 600.000 0 650.000 1.250.000

Diclofenac 75mg / 3ml amp 250.000 850.000 250.000 1.350.000

Digoxin 250 mcg tab 300.000 22.000 60.000 382.000

Diltiazem 60mg tab 300.000 18.000 150.000 468.000

Diphenhydramine Hcl 10mg amp 40.000 66.000 50.000 156.000

Dobutamine 250mg / 20ml vial 3.000 3.000 3.400 9.400

Dopamine Hcl 40mg / ml 5ml amp 10.000 18.000 10.000 38.000

Doxycycline 100mg cap 100.000 200.000 150.000 450.000

Enalapril 20mg tab 150.000 0 45.000 195.000

Enoxaparin Na 2000 iu syringe 20.000 0 30.000 50.000

Enoxaparin Na 4000 iu syringe 60.000 89.000 90.000 239.000

Enoxaparin Na 6000 iu syringe 10.000 0 45.000 55.000

Entecavir 0.5mg tab 39.000 29.000 30.000 98.000

Ephedrine Hcl 50mg / ml amp 5.000 9.000 30.000 44.000



Escitalopram 10mg tab 300.000 55.000 40.000 395.000

Escitalopram 20mg tab 450.000 0 23.000 473.000

Fentanyl 500mcg / 10ml amp 10.000 15.000 16.000 41.000

Fentanyl 50mcg patch 2.000 500 8.000 10.500

Ferrous Sulphate 200mg tab 90.000 628.000 450.000 1.168.000

Fluconazole 150mg tab 0 32.000 75.000 107.000

Fluoxetine Hcl 20mg cap 0 99.000 60.000 159.000

Follitropin Alfa 75 iu (R_HFSH) vial 20.000 0 0 20.000

Furosemide 40mg tab 450.000 0 275.000 725.000

Fusidic Acid viscous eye drop 1% 5g 0 0 7.500 7.500

Gabapentin 300mg cap 300.000 320.000 200.000 820.000

Gemfibrozil 300mg tab 0 0 0

Gemfibrozil 600mg tab 150.000 0 150.000

Gentamicin eye / ear drop 0.3% 10ml 0 46.000 15.000 61.000

Gentamicin eye ointment 0.3% 15g 0 7.700 12.500 20.200

Gentamicin Sulphate 80mg / 2ml amp 200.000 96.000 120.000 416.000

Glibenclamide 5mg tab 1.800.000 1.000.000 500.000 3.300.000

Glimepiride 2mg tab 150.000 0 900.000 1.050.000

Glimepiride 4mg tab 300.000 0 2.000.000 2.300.000

Glycerine 1.362g suppository (infant) 5.000 12.000 5.000 22.000

Glyceryl Trinitrate 0.3mg tab 200.000 208.000 150.000 558.000

Glyceryl Trinitrate 0.5 mg / ml amp 10.000 4.750 4.000 18.750

Haloperidol 5mg tab 200.000 51.000 20.000 271.000

Halothane 250ml solution 2.000 50 0 2.050

Hydralazine Hcl 20mg / ml amp 5.000 0 4.000 9.000

Hydrocortisone 100mg / 2ml vial 3.000 1.900 150.000 154.900

Hydroxychloroquine 200mg tab 0 0 50.000 50.000

Hyoscine 10mg tab 600.000 260.000 350.000 1.210.000

Imipenem / Cilastatin 500mg vial 6.000 0 7.500 13.500

Imipramine 10mg tab 180.000 3.000 40.000 223.000

Imipramine 25mg tab 450.000 3.000 25.000 478.000

Indomethacin 100mg suppository 5.000 50.000 40.000 95.000

Iron Succinate 5ml amp 30.000 0 0 30.000

Isofloran 100ml anaesthetic solution 12.000 1.000 7.500 20.500

Isosorbide dinitrate 10mg tab 450.000 0 110.000 560.000

Ketamine 500mg / 10ml vial 2.500 500 3.000 6.000

Ketotifen 1mg / 5ml syrup 30.000 50.000 25.000 105.000

Levetiracetam 500mg tab 300.000 0 50.000 350.000

Levofloxacin 500mg tab 10.000 23.000 150.000 183.000

Levothyroxine Na 100mcg tab 1.000.000 100.000 350.000 1.450.000

Levothyroxine Na 50mcg tab 1.000.000 149.000 250.000 1.399.000

Lidocaine 10% aerosol 10.000 0 0 10.000

Lisinopril 10mg tab 150.000 600.000 150.000 900.000

Lisinopril 20mg tab 150.000 0 150.000 300.000

Loratadine 10mg tab 1.350.000 0 500.000 1.850.000

Losartan 50mg tab 0 9.700 175.000 184.700



Magnesium Sulphate 15% 10ml amp 20.000 3.100 10.000 33.100

Magnesium sulphate 50% 5ml amp 0 0 2.500 2.500

Meloxicam 15mg tab 400.000 0 350.000 750.000

Meloxicam 7.5mg tab 0 700.000 750.000 1.450.000

Meropenem 1g vial 100.000 60.000 65.000 225.000

Meropenem 500mg vial 10.000 38.000 60.000 108.000

Metformin 500mg tab 3.000.000 0 6.000.000 9.000.000

Metformin 850mg tab 3.000.000 0 5.500.000 8.500.000

Methyldopa 10mg tab 0 100.000 70.000 170.000

Methylprednisolone 500mg vial 4.000 0 20.000 24.000

Metoclopramide Hcl 5mg / ml amp 200.000 238.000 150.000 588.000

Metoprolol 100mg tab 0 700.000 120.000 820.000

Metoprolol Tartrate 1mg / ml 5ml amp 8.000 2.850 4.000 14.850

Metronidazole 200mg / 5ml syrup 80.000 0 100.000 180.000

Metronidazole 500mg tab 900.000 3.200.000 1.000.000 5.100.000

Miconazole 400mg vaginal tab 0 46.000 30.000 76.000

Midazolam 15mg amp 15.000 15.000 18.000 48.000

Misoprostol 200mcg tab 0 43.000 25.000 68.000

Montelukast 10mg tab 150.000 40.000 50.000 240.000

Morphine Sulphate 10mg inj 1.610 2.000 10.000 13.610

Morphine Sulphate 60mg tab 0 0 2.500 2.500

Mycophenolate Mofetil 500mg tab 150.000 56.000 950.000 1.156.000

Neomycin + Gramicidin + Nystatin + Triamcinolone ointment 15g30.000 197.000 55.000 282.000

Nor-adrenaline 8mg / 4ml amp 10.000 8.000 16.000 34.000

Norethisterone 5mg tab 90.000 143.000 50.000 283.000

Omeprazole 20mg cap 1.400.000 0 550.000 1.950.000

Omeprazole 40 mg vial 40.000 43.000 50.000 133.000

Omeprazole 40mg cap 1.400.000 1.000.000 850.000 3.250.000

Ondansetron 2mg / ml 4ml amp 50.000 41.000 90.000 181.000

Ondansetron 8mg tab 200.000 80.000 250.000 530.000

One alpha 0.25mcg tab 30.000 0 60.000 90.000

One alpha 1mcg tab 60.000 0 18.000 78.000

Oxytocin 10iu / ml amp 60.000 250.000 175.000 485.000

Pancuronium Bromide injection 2mg / ml 2ml amp 0 0 0 0

Paracetamol + Phenobarbital 125mg suppository 0 0 500 500

Paracetamol 250mg suppository 200.000 20.000 150.000 370.000

Paracetamol 500mg tab 4.000.000 5.000.000 4.500.000 13.500.000

Paracetamol Infusion 10mg / ml 100ml vial 100.000 228.000 400.000 728.000

Pethidine Hydrochloride 100mg / 2ml injection 10.000 0 12.000 22.000

Phenobarbital 100mg tab 0 0 0

Phenobarbital 15mg tab 0 8.000 30.000 38.000

Phenobarbitone Na 200mg / ml amp 1.500 15.000 3.500 20.000

Phenytoin 250mg / 5ml amp 2.000 3.250 6.000 11.250

Phytomenadione 10mg / ml amp 20.000 25.000 10.000 55.000

Potassium Chloride 15% 10ml amp 30.000 42.000 20.000 92.000

Prednisolone 5mg tab 1.350.000 747.000 500.000 2.597.000



Propofol 1% 10mg / 1ml amp 30.000 15.000 20.000 65.000

Propranolol 10mg tab 0 80.000 75.000 155.000

Propranolol 40mg tab 0 190.000 125.000 315.000

Propranolol Hcl 10mg / ml amp 1.000 480 3.000 4.480

Protamine Sulphate 10mg / ml 5ml amp 5.000 1.470 3.500 9.970

Pyridoxine Hcl 100mg tab 300.000 0 75.000 375.000

Quetiapine 100mg tab 30.000 24.000 17.500 71.500

Quetiapine 200mg tab 90.000 147.000 17.500 254.500

Recombinant Human Erythropoietin 4000iu prefilled syringe12.000 11.900 25.000 48.900

Remifentanil 2mg IV vial 0 0 2.000 2.000

Ringer Lactate solution 500ml infusion 50.000 0 150.000 200.000

Risperidone 2mg tab 90.000 100.000 45.000 235.000

Risperidone 4mg tab 150.000 120.000 30.000 300.000

Rocuronium Kabi 100mg / 10ml vial 10.000 5.000 3.500 18.500

Rosuvastatin 10mg tab 450.000 300.000 180.000 930.000

Rosuvastatin 20mg tab 1.350.000 115.000 125.000 1.590.000

Sertraline Hcl 50mg tab 180.000 13.000 30.000 223.000

Sevoflurane 250ml inh 6.000 1.000 4.000 11.000

Simvastatin 20mg tab 0 0 90.000 90.000

Sinemet 12.5mg / 50mg tab 0 0 45.000 45.000

Sodium Bicarbonate 8.4% 100 ml 6.000 9.700 5.000 20.700

Sodium Chloride 0.9% 100ml infusion 100.000 0 500.000 600.000

Sodium Chloride 0.9% 500ml infusion 300.000 0 500.000 800.000

Sodium Chloride nasal drop 10ml 10.000 0 10.000 20.000

Sodium Valproate 500mg tab 300.000 140.000 125.000 565.000

Spironolactone 100mg tab 0 4.000 40.000 44.000

Spironolactone 25mg tab 180.000 80.000 130.000 390.000

Succinylcholine 100 mg amp 1.000 0 0 1.000

Tamsulocin 0.4mg cap 180.000 40.000 100.000 320.000

Tenofovir 300mg tab 21.000 0 15.000 36.000

Tetracycline 3% oint 10.000 5.600 22.000 37.600

Thiopental 1g vial for injection 2.500 500 0 3.000

Tramadol 100mg / 2ml 100.000 0 40.000 140.000

Tramadol 50mg cap 30.000 0 50.000 80.000

Tranexamic Acid 100mg / ml 5ml amp 20.000 16.700 18.000 54.700

Tranexamic Acid 500mg tab 300.000 69.000 35.000 404.000

Trihexyphenidyl 2mg tab 9.000 0 0 9.000

Trihexyphenidyl 5mg tab 9.000 0 0 9.000

Vancomycin 1g vial 7.000 44.000 40.000 91.000

Vecuronium Bromide 2mg / ml 5ml vial 0 500 0 500

Verapamil 40mg tab 30.000 600 3.000 33.600

Verapamil Hcl 5mg / ml amp 3.000 3.900 3.000 9.900

Voluven 6% (60g / 500ml) Infusion 40.000 0 0 40.000

Warfarin 1mg tab 45.000 13.000 10.000 68.000

Warfarin 5mg tab 90.000 27.000 25.000 142.000

Water for Injection 10ml amp 1.000.000 0 650.000 1.650.000



Xylomethazoline Hcl 0.5% drops 10ml 10.000 11.000 5.000 26.000

Xylomethazoline Hcl 1% drops 10ml 10.000 3.000 10.000 23.000


